13

74
¥owo

©
-
Mm
-
(o3
R
-
L

1.1991

Spare parts

€€s

oS

@ «

Piéces détach

Part's Manual 316990B 2/26/91




B TRACTOR REPAIR PARTS -

40" TRACTOR MODEL 4125H

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of service/
replacement parts other than original
parts may void your warranty.

ALLUNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

Part No. 316990



TRACTOR REPAIR PARTS

40" TRACTOR MODEL 4125H

ﬁ?_’ Part No. Description 5‘2’ Part No. Description
1 310384 Seat 45 45602 Washer
2 451814 Screw, 5/16-18 x 5/8 In. 46 58330 Actuator Rod
3 305991 Channel, Seat L. H. 47 58326 Spring, Height Adjust
4 304480 Channel, Seat R. H. 48 58325 Knob, Height Adjust
5 56030 Screw, Hx Hd, Wd Fi 49 304730 Handle, Lift
5/16-18 x 3/4 In. 50 301239 Pawl, Height Adjust
6 122007 Screw, Hx Hd, 5/16-18 x 3/4 In. 51 302380 Tie Rod
7 120638 Washer, Lock 5/16 In. 52 121222 Cotter Pin
8 120393 Washer, Flat, 11/32 In. 53 308339 Bracket, L. H. Front Hanger
9 304481 Rod, Seat Support 54 308345 Assembly, Front Lift Shaft
10 36368 Hair Pin, .073 Dia. x 1.13 In. 55 308340 Bracket, R. H. Front Hanger
11 305520 Seat Spring 56 308343 Bracket, Hanger
12 1084 Washer, Flat, 9/32 In. 57 308342 Assembly, Rear Lift Shaft
13 180018 Screw, Hx Hd, 1/4-20 x 5/8 In. 58 36625 E-Ring
14 180020 Screw, 1/4-20 x 3/4 In. 59 180075 Screw, Hx Hd, 5/16-18 x 5/8 In.
15 305379 Fender Support, L. H. 60 306293 Suppont, Shift Plate
16 1502 Nut, Lock 1/4-20 Thd. 61 56907 Cover, Seat Spring
17 55273 Nut, Hx, Wd Fi, Lk 5/16-18 Thd. 62 315849 Quadrant
18 304475 Seat Support 63 51335 Nut, Hx, Wd FI Lk, 1/4-20 Thd.
19 304476 Support, Fender & Seat 64 120385 Washer, Flat
20 302208 Bracket, Support Engage 65 310609 Decal, Speed Hydro
21 35497 Screw, Hx Wshr Hd Tap, 66 300302 Screw, Hx Hd, Tap #10 x 1/2 In.
5/16-18 x 1/2 In. 67 306399 Fender Support, R. H.
22 306391 Assembly, Engagement Rod 68 316329 Fender
23 120238 Nut, Hx Ctrik, 1/2-13 Thd. 69 995338 Screw, Hx, Wshr Hd, Tap
24 304729 Handle, Lift 1/4-20 x 5/8 In.
25 302197 Clip 70 307763 Decal, Gear Shift, 6 Speed
26 305306 Spring, Tension 71 307764 Decal, Gear Shift, Neutral
27 304448 Assembly, Spring Cartridge 72 307770 Decal, Mower Deck Clutch
28 305989 Shoulder Bolt, 7/16 In. ON/OFF /Deck Cutting Height
29 1498 Nut, Hx Ctrlk, 5/16-18 Thd. 73 274517 Washer, Flat, 13/32 In.
30 20507 Shoulder Bolt, 5/16-18 Thd. 74 316628 Decal, Hydrostatic
31 303227 Cable, Deck Lift 75 311724 Decal, Rear Fender
32 48306 Pulley 76 50634 Screw, Tap, 5/16-18 x 7/8 In.
33 303230 Assembly, Pulley Bracket 77 122188 Screw, Hx, 3/8-16 x 2-1/4 In.
34 305522 Shoulder Bolt, 5/16-18 Thd. 78 271190 Nut, Hx Keps, 3/8-16 Thd.
35 126211 Bolt, Carriage, 5/16-18 x 5/8 In. 79 180016 Screw, 1/4-20 x 1/2 In.
36 302205 Assembly, Upper Shaft 80 316698 Decal, Husgvarna, USA
37 302383 Quadrant 81 316768 Operator's Manual
38 9143 Lift Lever (Not Hlustrated) English
39 300171 Shoulder Bolt, 5/16-18 Thd. 82 316769 Operator's Manual
40 44108 Nut, Hx Wd FI Lk 5/16-18 Thd. (Not llustrated) French
41 300310 Clevis Pin 83 | 316990 Parts Manual (Not lllustrated)
42 300311 E-Ring
43 302357 Link
44 36149 Shoulder Bolt, 5/16-18 Thd.

Part No.316990




TRACTOR REPAIR PARTS
40" TRACTOR MODEL 4125H

Part No. 316930



TRACTOR REPAIR PARTS

40" TRACTOR MODEL 4125H

ﬁ?j Part No. Description ﬁ‘;‘_’ Part No. Description
1 310577 Hood a1 305280 Cover
2 25086 | Shoulder Bolt, 5/16-18 Thd. 42 | 303228 | Bushing, Upper Steering
3 1498 | Nut, Hx, Ctrlk, 5/16-18 Thd. 43 | 307453 | Dash, Upper
4 306858 Lens, Headlight 44 303132 Steering Wheel
5 | 314889 | Assembly, Foot Pad L. H. 45 | 456378 | Pin,, Spring,1/4 x 2 In.
6 307437 Heat Shield, Gas Tank 46 305850 Screw, Tap, 1/4-20 x 1/2 In.
7 300303 Screw, Hx Hd, Plastite 47 120854 Screw, Hx Hd, 1/4-20 x 5/8 In.
1/4 Dia. x 3/4 In. 48 120392 Washer, Flat, 9/32 In.
8 305820 | Tank, Gas 1.5 Gal W/Sensor 49 1502 | Nut, Hx, Ctrlk, 1/4-20 Thd.
305804 Low Fuel Sensor 50 302307 Shaft, Steering
9 12501 Cap, Fuel 51 302524 Pin, Dowel
10 309461 | Bracket, Hood L. H. 52 302314 | Pinion, Steering
11 56030 | Screw, Hx Hd, Wd Fi 53 | 302498 | Bearing, Flange
5/16-18 x 3/4 In. 54 311728 Decal, Gunsight clear,
12 309460 | Bracket, Hood R. H. Steering Wheel
13 | 310670 | Front Axle W/Bearings 55 2968 |  Washer, Flat, 1/2 In.
14 180075 | Screw, Hx Hd, 5/16-18 x 5/8 In. 56 20864 | E-Ring
15 706 Grease Fnt'ng 57 57158 Ba”, JOlnt, 3/8 Thd.
16 | 302303 { Bearing, Spindle 58 | 306856 | Grille
17 36625 E-Ring 59 307112 Plug, Front Axle
18 1499 |  Nut, Hx, Ctrlk, 3/8-16 Thd. 60 47453 |  Edging, Wide, 18 (dash)
19 305340 Spindle, R. H. 61 306857 Clip, Hood Trim
20 | 120382 | Washer, Split, Lock 3/8 In. 62 | 300302 | Screw, #10x 1/2In.
21 120369 | Nut, Hx, 3/8-24 Thd. 63 | 300440 | Belt Guide
22 | 317019 | Steering Arm, Upper 64 | 312085 | Screw, #4-24 x 1/2
23 | 996416 | Washer, Flat, 25/64 In. 65 120396 | Washer, Flat
24 300328 Assembly, Tie Rod 66 311087 Ratchet Fastener
25 305339 Spindle, L.H. 67 307772 Decal, Operating Instructions,
26 180134 | Screw, Hx Hd, 3/8-16 x 2-1/2 In. 68 | 311730 | Decal, Wheel 4 Steer, LH & RH
27 | 306103 | Support Bracket, Front Axle 69 | 307409 | Decal, Dash
28 122207 | Screw, Hx Hd, 3/8-16 x 3 In. 70 53652 |  Screw, Hex Wd Fl, 5/16-18 x
29 2483 | Washer, Spring 3/4 In.
30 55273 |  Nut, Hx, Wd FI Lk 5/16-18 Thd. 71 138538 | Washer, Internal Tooth
31 642 Washer, Flat, 3/4 In. 72 308115 Hood, Foam Baftle
32 * |  Wheel & Tire Assembly, Front 73 316634 | Decal, Pin Stripe, RH
301140 Tire, Rear 74 316635 Decal, Pin Stripe, LH
312739 Wheel 75 311729 Decal, Gunsight Clear Back
24167 Valve Stem 76 311724 Decal, Hood
314416 Bearing 77 316988 Decal, Dash L. H.
33 | 302908 | Drag Link 78 | 315999 | Decal, Dash R. H.
34 124925 Nut, Hx, Jam, 3/8-24 Thd.
35 306569 Hubcap, Front
36 306669 Clip, Hubcap
37 314888 Assembly, Foot Pad R. H.
38 304702 Dash, Lower
39 45263 Screw, Tap, 5/16-18 x 3/8 In.
40 995346 Screw, Self-Tap, 1/4-20 x 1/2 In.

*Order Parts Individually

Part No.316990




TRACTOR REPAIR PARTS

40" TRACTOR MODEL 4125H

Pant No. 316930



TRACTOR REPAIR PARTS

40" TRACTOR MODEL 4125H

ﬁiY Part No. Description Irg? Part No. Description
1 122007 Screw, 5/16-18 x 3/4 in. 38 304217 Rod, Parking Brake
2 308340 Front Hanger Bracket 39 304367 Knob, Parking Brake
3 45602 Flatwasher 40 310087 Shoulder Bolt, 5/16-18 Thd.
4 35497 Screw, Hx Hd, Wshr Tap, 41 120385 Washer, 9/16 In.
5/16-18 x 1/2 In. 42 121223 Cotter Pin
5 310269 Shoulder Bolt, 5/16-18 43 313660 Spring, Clutch
6 309935 Spring, Brake, Hydro 44 22053 Retaining Ring
7 120382 Lockwasher 45 120377 Nut, Flange, 3/8-16 Thd.
8 304246 Spacer, Engine Pulley 46 309935 Spring, Brake
9 57791 Key, Square, 1/4 47 314786 Arm, Idler
10 311530 Deflector, Exhaust 48 310269 Shoulder Bolt, 3/8-16 Thd.
11 Engine 12.5 Horsepower B&S 49 39659 Belt Retainer
12 | 111316 Elbow, 90°, 3/8 In. 50 303031 Pulley :
13 46708 Gasket, Muffler 51 45892 Carriage Bolt, 3/8-16 x 1-1/2 In.
14 120380 Washer, Split Lock 52 36368 Hair Pin )
15 120376 Nut, Hex 5/16-18 Thd. 53 120394 Flatwasher, 13/32 In.
16 310284 Muffler, Round 5" Diameter 54 308188 Flatwasher
17 300314 Screw, Wa Tap, 1/4-20 x 7/8 in. 55 314738 Clutch Rod
18 305409 Heat Shield, Carburetor 56 310259 Brake Bracket, Neutral
19 310340 Heat Shield, Engine
20 189233 Screw, Hex Hd, 1/4-20 x 3-1/2 In.
21 305407 Bolt, Shoulder, 5/16-18 x 4-1/3 In.
22 30289 Wave Washer
23 313546 Pulley, Engine
24 56431 Washer, Pilot
25 120383 Washer, Split, Lock 7/8 In.
26 428644 Screw, Hx Hd, 7/16-20 X 5 In.
27 310275 V-Belt
28 303109 Pulley
29 3021 Key, Woodruff, #606
30 1498 Nut, Hex, Ctrlk, 5/16-18 Thd.
31 310292 Spacer, Heat Shields
32 50947 Screw, Hex Hd Tap,
3/8-16 x 1-1/4 In.
33 138489 Washer, 3/8 In.
34 304490 Pad, Clutch/Brake, Molded
35 310258 Assembly, Clutch/Brake Arm
36 313271 Bracket, Clutch/Brake Arm
37 310260 Lever, Park Brake

Part No.316990




TRACTOR REPAIR PARTS

40" TRACTOR MODEL 4125H

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of service/

replacement parts other than ariginal i\
parts may void your warranty.

O a2

0g 40 ;?,i,f &
.L};,

L/

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

Part No. 316930



TRACTOR REPAIR PARTS ]
40" TRACTOR MODEL 4125H
Key Key L
No. Part No. Description No. | Part No. Description
1 | 304729 | Handle, Deck Engage Lever 52 | 456652 | Pin, Spring
2 | 120238 | Nut, 1/4-13 53 | 310786 | Reservoir, Hydro
3 | 313271 | Bracket, Clutch/Brake Arm 54 | 180016 | Screw, 1/4-20 x 1/2 In.
4 35497 | Screw, 5/16-18 x 1/2 In. 55 | 120380 | Washer, Spilit Lock
5 | 180018 | Screw, 1/4-20 x .62 In. 56 | 308523 | Fan
6 | 120392 | Flatwasher 57 57626 | Washer, Flat
7 51335 | Nut, 1/4-20 58 | 310094 | Nut, Pulley 1/2-20 and 1/4-20
8 | 310356 | Bracket, Shift 59 | 310098 | Pulley, Assy. Hydro
9 71073 | Washer, Flat 60 | 310264 | Shift Rod
10 | 121222 | Pin, Cotter 61 | 310179 | Stabilizer Bracket
11 | 310806 | Shift Rod Assembly 62 Coupling (not a service part)
12 | 122145 | Screw, 3/8-16 x 1-1/4 In. 63 | Transaxle | Contact nearest dealer
13 | 120638 | Washer 64 | 102570 | Set Screw
14 1499 | Nut, 3/8-16 Thd. 65 | 180112 | Screw, 5/16-18 x 2.75 In.
15 | 122065 | Screw, 5/16-18 x 2 In. 66 | 304123 | Spacer
16 845 | Washer, Flat 67 | 306218 | Arm, Rear Wheel Steer, L. H.
17 49922 | Washer, Friction 68 39728 | Screw, Self-Tap 3/8-16 x 3/4 In.
18 | 29170 | Spring 69 | 313642 | Tie Rod, L.H.
19 | 120393 | Washer, Flat 70 | 308384 | Tie Rod End, L. H.
20 1498 | Nut, 5/16-18 Thd. 71 412349 | Nut, Hex, Ctrlk, 3/8-24
21 310204 | Shift Link 72 | 124925 | Nui, Hex Jam, 3/8-24
22 | 310336 | Spring, Torsion 73 | 304260 | Rod End
23 47453 | Trim 74 | 313643 | Tie Rod End, R. H.
24 | 123418 | Screw, Hx Hd, 1/2-20 x 1/2 In. 75 | 306217 | Arm, Rear Wheel Steer, R. H.
25 | 306570 | Hubcap, 8 In. 76 | 181646 | Screw, 3/8-24 x 1 3/4 In.
26 | 310813 | Mounting Block 77 | 313641 | Spacer
27 | 306669 | Clip, Hubcap 78 25177 | Washer, Lat 49/64 In.
28 Tire 79 | 308719 | Steering Pivot
58276 | Wheel 80 | 181639 | Screw, 3/8-24 x 1 1/4 In.
24167 | Valve System 81 313649 | Shaft, Steering Pivot
29 | 315264 | Hub Assembly 82 | 421051 | Screw 5/16-24 x 1 In.
30 [ 12290 | U-Joint Assembly 83 | 12319 | Bolt, Shoulder 3/8-24
31 | 310187 | Mounting Block 84 | 313639 | Rod Assembly, Rear Wheel Steer
32 189299 | Screw, 5/16-18 x 4-1/2 In. 85 | 446363 | Washer, Flat 3/8 In.
33 | 310227 | Hydrostatic Pump 86 | 35498 | Screw, Self-Tap 5/16-18 x 3/8 In.
34 | 310088 | Shoulder Bolt, 5/16-18 Thd. 87 | 451814 | Screw, Self-Tap 5/16-18 x 5/8 In.
35 2483 | Washer 88 | 302877 | Assembly Sector Gear
36 | 310261 | Rod- Relief Valve 89 | 302878 | Bushing, Sector Gear
37 36311 Pin, Grooved, 1/4 x 1 1/2 In. 90 | 304296 | Screw, 1/2-20 x 2 3/8 In.
38 | 315267 | Bracket, Steering Pivot, Outer 91 | 274654 | Nut, Hx, Ctrlk 1/2-20
39 | 12325 | Bearing 92 | 308341 | Plate, 4-Wheel Steer Pivot
40 | 315268 | Bearing 93 | 308399 | Nut, Jam 3/8-24
41 | 456722 | Pin, Spring 1/4 x 1 1/2 In. 94 | 304116 | Cam Yoke Roller
42 21682 | Washer, Flat 95 | 302594 | Arm, Roller Swing
43 12288 | Bushing, Shouldered 96 | 304122 | Shoulder Bolt, Cam Roller
44 | 12321 | Bushing, Shouldered 97 | 302588 | Shoulder Bolt, Cam Follower Arm
45 12289 | Pin, Steering Hinge Pivot
46 12485 | Bracket, Steering Pivot, Inner 98 | 120382 | Washer, Split Lock
47 | 122017 | Screw, Hx Hd , 5/16-18 x 1 In. 99 45602 | Washer Flat
48 | 313644 | Bracket, Transaxle Mounting 100 | 314511 | Bracket, Rear Pivot
49 | 315823 | Main Frame 101 | 180020 | Screw 1/4-20 x .75 In
50 | 140880 | Screw, #10-32 x 1/4 In. 102 | 120375 | Nut 1/4-20
51 | 310180 | Armspeed Control 103 | 302303 | Bearing Spindle

*Order Parts Individually
Part No.316990




TRACTOR REPAIR PARTS

40" TRACTOR MODEL 4125H

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of service/

i ALL UNNUMBERED
replacement parts other than original 37 ITEMS ARE INTERCHANGEABLE
parts may void your warranty. WITH OPPOSITE SIDE

Part No. 316890



TRACTOR REPAIR PARTS

40" TRACTOR MODEL 4125H

ﬁ?" Part No. Description I;z)'( Part No. Description
1 300317 Pin, Clevis 42 317017 Bracket, Chute Mount
2 56180 Hairpin, Cotter 43 304424 Rod, Chute
3 305283 Clevis s 44 317018 Wheel Bracket, R. H.
4 309615 Lift Rod 45 303072 Clutch Rod
5 120238 Nut, Hx Jam 1/2-13 Thd. 46 305284 Clevis, Clutch
6 109527 Nut, Sq. 1/2-13 Thd. 47 49332 Pin, Clevis
7 302197 Clip 48 302714 Rod, Brake
8 1498 Nut, Hx, Lock 5/16-18 Thd. 49 304414 Idler Assembly
9 180075 Screw, Hx Hd, 5/16-18 x 1 In. Includes the following parts:
10 312342 Bracket, Front 305298 Idler Arm
11 58247 Nut, Adjusting 306973 Brake Pad
12 122017 Screw, Hx Hd. 5/16-18 x 1 In. 41601 Rivet
13 311942 Channel, Draw Bar 50 300844 Belt Retainer
14 302963 Rod, Drawbar 51 310326 Idler Pulley
15 315788 Mower Deck 52 57325 Carriage Bolt, 3/8-16 x 2 In.
16 122007 Screw, Hx, 5/16-18 x 3/4 In. 53 304420 Shoulder Bolt, 3/8-16 x 3/4 In.
17 317041 Wheel Bracket, L. H. 54 312273 idler Brace
18 302611 Wheel 55 996307 Washer, Flat
19 23763 Shoulder Bolt, 3/8-16 Thd. 56 45171 Nut, Hx, Wd Fl, 3/8-16 Thd.
20 1499 Nut, Hex, Ctrlk, 3/8-16 Thd. 57 304118 Brake Spring Assembly
21 302833 Belt Cover, Left Pulley 58 1502 Nut, Hx, Ctrlk, 1/4-20 Thd.
22 120393 Flatwasher, 11/32 In. 59 122027 Screw, Hx, 5/16-18 x 1-1/4 In.
23 120228 Screw, Hx Hd, 5/16-18 x 5/8 In. 60 48044 Belt, 82 In. Long
24 317705 Quill Assembly (Incl. Nos. 25-33) 61 35410 Spring
25 56425 Saddle & Shaft Assembly 62 68249 Decal, No Step
26 50616 Dust Shield 63 300345 Screw, Tap, 5/16-18 x 1-3/8 In.
27 1255 Bearing 64 120376 Nut, Hx, 5/16-18 Thd.
28 50702 Quill Housing 65 304443 Clevis
29 50818 Spacer Tube 66 120382 Washer, Split, Lock 3/8 In.
30 51449 Spacer 67 120377 Nut, Hx, 3/8-16 Thd.
31 313898 Pulley 68 306477 Baffle, Deck
32 56365 | Washer 69 306478 | Baffle, Deck Front
33 1282 Nut, Wd Fi, Lk 7/16-20 Thd. 70 68547 Decal, Danger
34 50634 Screw, Wshr Hd, 5/16-18 x 7/8" 71 44108 Nut, 5/16-18 Thd.
35 309070 Blade 72 312302 Lift Rod
36 2483 Washer, Spring 73 274517 Washer, Flat
37 39573 Screw, Hx Hd, 3/8-24 x 1 In. 74 996416 Washer, Flat
38 317039 Toe Guard 75 35214 Washer, Flat
39 180077 Screw, Hx Hd, 5/16-18 x 3/4 In. 76 50520 Spacer
40 304422 Chute Deflector 77 180079 Screw, 5/16-18 x 1 In.
41 305124 Spring 78 3535 Push Nut

Part No.3169390




TRACTOR REPAIR PARTS
40" TRACTOR MODEL 4125H

&

-,
AW

N

3
NEG (-) BATTER
CABLE

A

FROM FUEL TANK

FUEL FILTER

TO ENGINE

STARTER

S m= T

xR’

23
-
23
NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of service/ ALL UNNUMBERED
replacement parts other than original ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

parts may void your warranty.

Part No. 316990



TRACTOR REPAIR PARTS

40" TRACTOR MODEL 4125H

ﬁ?j Part No. Description ﬁ?_' Part No. Description
1 308187 Seat Switch 27 53716 Solenoid
2 12553 Deck Safety Switch 28 120368 Nut, Hx 5/16-24 Thd.
3 55511 Cable, Battery, Negative 29 138485 Washer, Lock 5/16 In.
4 271184 Nut, Hx, Keps, 5/16-18 Thd. 30 271172 Nut, Hx, Keps, 1/4-20 Thd.
5 41482 Press Clip 31 1502 Nut, Hx, Ctrlk, 1/4-20 Thd.
6 57444 Tie Cable 32 187745 Screw, 1/4-20 X 3/4 In.
7 300626 Key, Ignition Switch 33 302257 Battery
8 300193 Nut, Switch 34 302912 Bracket, Battery Hold-Down
9 300194 Boot, Switch 35 310067 Wingnut
10 305720 Switch, Ignition 36 315691 Wiring Harness
11 300334 Switch, Light 37 308201 Boot, Rubber (Battery Cable)
12 57551 Rod, Battery Hold-Down 38 302031 Fuse, 15A-32V
13 47452 Gas Line, 13-1/2" (cut to length) 39 307056 Low Voltage Sensor
14 47345 Clamp, Gas Line 40 57769 Bulb Indicator
15 304739 Minature Hour Meter 11 57547 Seat Switch
16 120622 Nut, Hex, #8-32 Thd. 42 160505 Screw, 1/4-20 x .38
17 120854 Screw, 1/4-20 x .63 43 308347 Screw, #6-32 x 1/2 In.
18 159585 Screw, Ph Pn, #8-32 x 3/8 In. 44 271482 Nut, #6-32 Thd.
19 304439 Knob, Throttle Control 45 300302 Screw, Plastite
20 315716 Throttle Control 46 305778 Low Fuel Wire
21 159943 Screw, #10-24 X 5/8 In. 47 305702 Lamp holder 4 Pin
22 308459 Nut, Hx, Nylon Lock, #10-24 Thd.
23 52572 Bulb Headlamp
24 303064 Assembly, Light Wire
25 57476 Switch
26 57220 Screw, Pn Hd, Tap #12 x 1/2 In.

Part No.316390




AGRI-FAB HYDROSTATIC TRANSAXLE

12—
19
% o {
SELECTIVE @ 0/25 o
7 N\ | PR
25 18 , N
'S ' R)3
18 22
21 8 /O/

ASSEMBLY # 62708

33 R “‘ .
( # 61 DURINA "O" GREASE 20 OZ
=,Q 40

30 ASSEMBLY # 62760

Part No. 3169390



AGRI-FAB HYDROSTATIC TRANSAXLE
REF | PART NO |QTY | - DESCRIPTION
1 44077 1 HOUSING HALF LH
2 44076 1 HOUSING HALF RH
3 44273 1 AXLE LH 3/4"
4 44272 1 AXLE RH 3/4"
5 44121 4 BEARING, BALL
6 44008 1 WASHER, FLAT 3/4I0 X 1—1/8 0D X .030 THK
7 |- 44096 2 GEAR, MITER .
g8 | 44007 | 2 GEAR, MITER y p IMPORTANT
9 44133 2 NUT, HEX JAM W/PATCH 1/2-20
10 | 44089 | 7 SHAFT, CROSS Replacement parts must
1 44271 2 SCREW/STUD be obtained from
12 44146 2 SNAP RING AGRI-FAB
13 44128 2 BEARING, THRUST 303 W. Raymond St.
14 62590 1 HOUSING ASSY, DIFFERENTIAL N
115 | 44129 1 BEARING, FLANGE Sullivan IL. 61951
16 44095 1 GEAR, DIFFERENTIAL 72 TOOTH (217) 728-8388 or Contact
17 44126 4 BOLT, TORX HEAD 1/4-28 X 5/8" LG. one of their authorized
18 44104 1 SHAFT, INPUT representatives
19 44145 1 SNAP, RING
20 | 44144 1 RETAINING RING 7/16" DIA. EXT.
21 44081 1 HOUSING, INPUT BEARING
22 | 44099 2 BEARING, NEEDLE
23 | 44139 1 BEARING, THRUST
24 | 44109 |. 2 WASHER, FLAT 5/8 ID X 1-1/8 0D X .030 THK
25 | 44136 1 KEY, HI-PRO 3/32 X 5/8 DIA.
26 | 44122 3 SCREW, HEX W/PATCH 1/4-20 X 3/4 LONG
27 | 44078 1 GEAR. INPUT PINION 17 TOOTH
28 | 44371 | 1 WASHER, FLAT .62 ID X 1.0 0D X .050 THK
— .| 44n0 | AR WASHER, FLAT .62 ID X 1.125 0D X .060 THK
- 44151 | AR WASHER. FLAT .62 ID X 1.0 0D X .040 THK
29 | 44101 1 PIN, COTTER
30 - 44142 1 NUT, CASTLE 5/16 —-24
31 44130 1 WASHER, FLAT .343 ID X .88 OD X .062 THK
32 | 44094 1 ARM, BRAKE ACTUATOR
33 | 44127 2 PIN, BRAKE ACTUATING
34 | 44092 1 BRAKE, YOKE
35 | 44090 1 DISC, BRAKE
36 44143 1 KEY, HI-PRO 3/16 X 5/8" DlA
37 | 44277 1 SCREW HEX 1/4-20 X 1.50 LONG
38 | 44134 1 PLATE, PUCK
39 | 44132 2 PUCK, BRAKE
40 | 44433 1 SCREW, HEX W/PATCH 1/4-20 X 1.00 LG
4 44123 2 SCREW, HEX SELF-TAP 1/4-20 X 2.00 LG.
42 | 44124 4 SCREW, HEX SELF~TAP 1/4-20 X 3.00 LG.
43 | 44147 3 BEARING, BALL
44 | 44232 1 BEARING, BALL
45 | 44083 1 SHAFT, PINION W/11 TOOTH GEAR
46 | 44080 1 SHAFT, DRIVE
47 | 44342 1 BEARING, NEEDLE
48 | 44343 1 BRONZE THRUST BRG 5/8 ID X 1-1/4 0D X 7/64 THK
49 | 44151 1 WASHER, FLAT .62 ID X 1.0 OD X .040 THK
- 44371 | AR WASHER, FLAT .62 ID X 1.0 0D X .050 THK
50 | 44394 | 1 SEAL, GREASE '
51 44084 4 COUPLING
52 | 44523 1 GEAR, 60 AND 17 TOOTH
53 | 43178 1 NUT, HEX 1/4~20 :
54 44079 1 GEAR, DRIVE PINION 17 T.
55 | 44138 1 BOLT, SQUARE HEAD
56 | 44278 1 WASHER, 15/16 0D X .265 ID X .125 THK
57 | 43177 1 WASHER, 1/4" SPRING LOCK
58 | 44269 2 PIN, ROLL 3/16" DIA X 1/2" LG.
59 | 44125 1 WASHER, FLAT .62 ID X 1.0 0D X .030 THK
60 | 44346 1 PIN, DOWEL 3/32 X 1/4
61 | .44098 20|  SHELL DURINA-O GREASE )20 0Z)
62 | 44504 4 WASHER, HD SPRG LOCK 174" (YELLOW DI-CHROM)
63 | 44137 1 WASHER, FLAT .50 ID X 1.0 OD X .020 THK
i 44421 AR|  WASHER, FLAT .50.ID X 1.0 OD X .030 THK
] 44499 | 1 SERVICE MANUAL

PartNo.316990 *AR=As Required REDUCTION GEAR ALSO AVAILABLE, ASSEMBLED #62760




HYDRO-STATIC PUMP

Part No. 316930




HYDRO-STATIC PUMP

Part No. 316930

ﬁi‘_’ Part No. Description
+ | 310227 Hydro-Static Pump (Complete)
+ | 313306 Overhaul Seal Kit
{Contains Key No's. 1 thru 9, 13
and 14)
1 Ring-Retaining
2 Spacer
3 Seal - Lip
4 Ring-Retaining
5 Seal - Lip
6 Seal - Lip
7 Seal - Lip
8 Gasket - Center Section
9 O-Ring
10 | 313305 By - Pass Valve Kit - Complete
(Contains Key No's. 11-15)
11 Spring - Helical Comp
12 By - Pass Spool
13 O - Ring
14 O - Ring
15 Plug - By - Pass
+ Not Shown




	TRACTOR REPAIR PARTS

	MODEL 40"

	TRANSAXLE-AGRI-FAB HYDROSTATIC

	HYDRO-STATIC PUMP



